300 E-XC MARZ/OHL <1995><EU><743153>

TANK, SEAT
46233
7
9,5 LITER %o
13 LITER
14@ o 16
23 17 /
/@ :19
5 418
>6
i 16
12"
%
-19
4 118
Pos Part Number Description Additional Text Quantity

0 54607141600 SEAT BRACKET R/S REAR 1.00
0 54608541000 SIDE COVER WHITE R/S 1.00
0 54635429000 SPOILER R/S WHITE '93 1.00
4* 58307105200 FUEL COCK CPL. OFF-ON-RES 1.00
5 55007005300 GAS COCK CPL. OFF-ON 1.00
6 55007006200 O-RING 11X1,8 NBR 70 1.00
7 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 0.00
8 49007008044 FILLER CAP CPL. SMALL 1.00
9 49007009000 % GASKET FOR FILLER CAP 1.00
13 54607413000 GASTANK 9 LITERS '93 1.00
13 54607413100 GASTANK 13 LITERS '93 1.00
14 54635036000 BUSHING 3.00
15 56401040000 rubber bushing 2.00
16 58007016001 FUEL HOSE VITON 7X2MM 1 METER 0.00
17 58007117000 YDNAC-CLAMP 10107 10MM 2.00
18 0676550223 HH S.MET.SCREW DIN7676- 5,5X 2.00
19 0797050003 TOOTH LOCK WASH. DIN6797-J 5,3 2.00
20 0014060203 HH COLLAR SCREW M 6X20 WS=8 1.00
21 0014060103 HH COLLAR SCREW M 6X10 WS=8 4.00




22 0014060153 HH COLLAR SCREW M 6X15 WS=8 6.00
23 0014060253 HH COLLAR SCREW M 6X25 WS=8 2.00
24 54507011000 OVAL HEAD SCREW M6X17 1.00
28 54635428000 SPOILER L/S WHITE '93 1.00
33 0015060123 HH COLLAR SCREW M 6X12 WS=8 2.00
40* 54607140700 SEAT HIGH 250/300/444-550 '95 1.00
40 54607140750 % SEAT COVER VIOLET/YELLOW 1.00
41 54607041600 * SEAT BRACKET L/S REAR 1.00
90 54608441000 * SIDE COVER WHITE L/S 1.00
99 54308042000 RUBBER BUFFER 2.00

* = New part




